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TJd-1000 PARTS LIST

ITEM QTy PART NUMBER DESCRIPTION
1 4 1-230-12001 RETAINING RING, 3/4 DIA
2 1 1-470-23024 SHAFT, 3/4 DIA
3 1 4-842-02005 FRAME WELDMENT
4 2 0-204-11201 LOCK WASHER, 3/8
5 2 0-200-31206 CAPSCREW, 3/8-16 UNC, 1" LONG
6 2 1-842-04011 ADAPTER BRACKET LINK
7 1 1-203-01601 NUT, 5/8-11 UNC, SELF-LOCKING
8 2 1-202-01603 CAPSCREW, 5/8-11 UNC, 1 1/4" LONG
9 4 0-203-01400 NUT, HEX, 1/2-13 UNC, STEEL, PLATED
10 4 1-480-11031 CASTER, SWIVEL, 3" DIA., EXTRA HEAVY
11 4 0-204-11400 LOCK WASHER, 1/2”, MED., STEEL, PLATED
12 2 1-826-04078 NUT
13 1 0-201-31003 SET SCREW, 1/4-28UNF, 1/4” LONG
14 1 1-203-61604 NUT, 5/8-8 ACME, TAPPED
15 2 1-440-31002 THRUST BEARING, 5/8 ID
16 1 1-842-04012 TRUNNION, FORE/AFT TILT
17 1 1-232-20112 KNOB, THREADED, 5/8-8 ACME-26
18 4 0-390-00023 O'RING, 1/2 X 1/16 X 3/8, BUNA
19 1 1-842-02006 TILT SHAFT, FORE/AFT
20 1 1-202-01221 CAPSCREW, SPECIAL, 3/8-16X2, DRILLED
21 3 1-203-01403 NUT, 1/2-13 UNC, SELF-LOCKING
22 2 0-200-31407 CAPSCREW, 1/2-13 UNC, 1 1/4” LONG
23 2 1-204-01602 WASHER, 5/8 ID
24 2 1-230-12000 RETAINING RING, 5/8 DIA
25 1 3-842-02001 LIFT ARM WELDMENT
26 2 1-842-04013 LEVELING LINK
27 1 3-826-02017 ADAPTER WELDMENT
28 3 1-825-04100 ANGLE STOP
29 4 1-825-01011 RATCHET PAWL SUBASSEMBLY
30 3 0-200-31210 CAPSCREW, 3/8-16 UNC, 2" LONG
31 2 1-230-11003 RETAINING RING, 3/8 DIA
32 1 0-235-21002 ROLL PIN, 1/4 DIA, 1 1/2” LONG
33 1 1-470-20002 SHAFT, 3/8 DIA, 1 9/16 " LONG
34 1 1-232-20102 PUMP HANDLE WELDMENT
35 1 1-232-20043 HANDLE GRIP, 3/4 ID
36 1 2-825-04099 TRANSMISSION BRACKET
37 1 1-237-00004 STRAP ASSEMBLY
38 8 1-204-01206 WASHER, SPECIAL, 3/4 OD
39 2 2-825-04098 LONG TRANSMISSION BRACKET
40 1 3-353-40024 POWER UNIT, HYD. SUBASSEMBLY
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TJ-1000 PARTS LIST

41 1 1-271-42002 HYDRAULIC HOSE

42 1 1-390-21002 GASKET

43 1 3-353-41033 RESERVOIR WELDMENT

44 1 1-274-02003 ADAPTER, EXTERNAL PIPE/37° FLARE
45 1 1-353-45003 HYDRAULIC CYLINDER

48 1 0-235-00003 COTTER PIN, 1/8 OD, 1 1/4” LONG

47 4 0-235-21007 ROLL PIN, 1/4 DIA, 7/8” LONG

48 1 1-826-04079 PIVOT

49 1 2-826-04096 TRANSMISSION BRACKET

50 1 1-202-01604 CAPSCREW, 5/8-11 UNC, 6 3/4” LONG

51 1 3-842-02002 PIVOT BRACKET WELDMENT

52 1 1-200-31421 CAPSCREW, 1/2-13 UNC, 5 1/2 “LONG
53 1 1-842-02004 TILT SHAFT WELDMENT

54 1 1-826-04085 SPACER DRILLED |

55 1 0-235-21013 ROLL PIN, 3/16 DIA, 7/8” LONG

56 1 1-232-20111 KNOB, DRILLED, 3/8” DIA BORE

57 1 0-235-20002 ROLL PIN, 1/8 DIA, 1" LONG

58 1 0-204-01005 WASHER, FLAT, 1/4 NARROW RIM, STEEL
59 1 1-470-23023 SHAFT, 3/4 DIA, 3 7/8 “ LONG

60 1 0-200-31002 CAPSCREW, HEX, 1/4-20 UNF, 1/2” LONG
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HYDRAULIC UNIT
PARTS LIST

ITEM QTY _u>m._.zc_smm_ug
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1-842-02007
1-390-10010
1-203-61709
1-204-01804
2-842-04022
2-353-49144
3-353-49151

- 0-236-00005

0-236-00006
1-233-12002
1-274-34001
1-233-10007
1-353-49140
1-363-48120
1-353-49150

TJ-1000 PARTS LIST
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DESCRIPTION

PLUNGER WELDMENT
SEAL

NUT, SPECIAL, 7/8-14 UNF
WASHER

SWIVEL PIVOT |
PUMP SLEEVE ey
BLOCK, HYDRAULIC e
BALL, 1/4 DIA
BALL, 3/8 DIA
SPRING, .406 DIA
PLUG \m’

SPRING, .250 DIA = %)
SUCTION TUBE

RELEASE KNOB ASSEMBLY
VENT SCREW
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WARNING: DO NOT TAMPER WITH
EXPANSION PLUG. HYDRAULIC
RELIEF IS SET AT FACTORY.
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TJ-1000
PRIMING INSTRUCTIONS

Sometimes during shipment this jack is put in such a position that it can
lose its prime. If when first opening the box the handle operates freely
with no resistance and the jack will not elevate, the following priming
instructions should be followed:

1. Open release knob three full turns.

2. Grab lifting platform, raise to full height and let back down. Do this
two or three times.

3. Close release knob and pump jack to full height and then release.

The jack should now be fully primed.

FILLING HYDRAULIC UNIT

1. Open release and allow jack to fully
lower.

2. Remove one of the rear capscrews
securing the pump block to the
reservoir.

3. Add mobile DTE #13 or equivalent
hydraulic oil to the level shown.
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CAUTION

Do not back out release knob more
than 3 full turns. Jack’s design is such
that with no load, it may be necessary
to push platform down by hand. More
than 3 turns may result in loss of 4"
ball and hydraulic oil.




